
DOMESTIC WASTEWATER FACILITIES
MANUAL

A GUIDE FOR THE PREPARATION OF
APPLICATIONS, REPORTS AND PLANS

BUREAU OF WATER QUALITY PROTECTION

http://www.dep.state.pa.us

COMMONWEALTH OF PENNSYLVANIA
DEPARTMENT OF ENVIRONMENTAL PROTECTION

362-0300-001  10/97



DEPARTMENT OF ENVIRONMENTAL PROTECTION
BUREAU OF WATER QUALITY PROTECTION

Document ID: 362-0300-001

Title: Domestic Wastewater Facilities Manual

Effective Date: October 1, 1997

Authority Act 537 of 1966, the Pennsylvania Sewage Facilities Act (as amended), and the
Clean Streams Law (35 P.S. §§691.1-691.1001) 25 PA Code Chapter 91.

Policy: To improve and preserve the purity of the waters of the Commonwealth for the
protection of public health, animal and aquatic life and for recreation
[...]
hazardous gases may accumulate shall meet the requirements of the National Electric
Code for Class I, Division 1, Group D locations.

51.24 Servicing - Hosing equipment shall be provided to facilitate cleaning. Provisions shall be
made for isolating or removing units from location for servicing.

52. Comminutors

52.1 Specific Provisions - Comminutors and/or mechanically cleaned bar screens (Barminutors) shall
be used in plants that do not have primary sedimentation.  Comminutors should be provided at
plants where mechanically cleaned bar screens will not be used.  Consideration should be given



362-0300-001 / 10/1/97 / Page 53

to providing protection for comminutors by coarse bar racks, especially when the flow is
received from a combined sewer system.

52.2 Location - The same requirements apply as for bar screens.  Refer to Section 51.12 of this
chapter.

If all the flow to the plant is received from grinder pumps, a comminutor is not needed.

52.3 Design Considerations

52.31 General - Comminutors should be located downstream of any grit removal equipment.
Comminutors not preceded by grit removal equipment shall be protected by a six inch
deep gravel trap.

52.32 Size - Comminutor capacity shall be adequate to handle peak instantaneous flow.

52.33 Installation - A bypass channel with a screening device shall be provided. The use of the
bypass channel should be automatic at depths of flow exceeding the design capacity of
the comminutor or in case of comminutor failure.

52.34 Servicing - Provisions shall be made to facilitate servicing units in place and removing
units from location for servicing.

52.35 Electrical Controls and Motors - Electrical equipment in comminutor chambers where
hazardous gases may accumulate shall meet the requirements of the National Electric
Code for Class I, Division 1, Group D locations.  Motors in areas not governed by this
requirement shall be protected against accidental submergence.

52.36 Railings and Gratings - Comminutors and bypass channels shall be protected by guard
railings and deck grittings with adequate provisions for access to facilitate maintenance
and repairs.

53. Grit Removal Facilities

53.1 Specific Provisions -  Grit removal facilities should be provided for all wastewater treatment
plants and are required for plants receiving wastewater from combined sewers or from sewer
systems receiving substantial amounts of grit.  If a plant serving a separate sewer system is
designed without grit facilities, consideration shall be given to possible damaging effects on
pumps, comminutors, other preceding equipment, and the need for additional storage capacity in
treatment units where grit is likely to accumulate.  The design shall include provisions for future
installation of grit removal facilities.

53.2 Location

53.21 General - Grit removal facilities should be located ahead of pumps and comminuting
devices.  Coarse bar racks should be placed ahead of grit removal facilities.

53.22 Housed Facilities

53.221 Ventilation - Uncontaminated air shall be introduced continuously at a rate of 12
air changes per hour or intermittently at a rate of 30 air changes per hour.  Odor
control devices may also be warranted.



362-0300-001 / 10/1/97 / Page 54

53.222 Access - Adequate stairway access to above or below grade facilities shall be
provided.

53.223 Electrical - All electrical fixtures and controls in enclosed grit removal area
where hazardous gases may accumulate shall meet the requirements of the
National Electric Code for Class I, Division 1, Group D locations.

53.224 Lighting - Adequate lighting with explosion protection shall be provided to
operate and maintain equipment.

53.23 Outside Facilities - Grit removal facilities located outside shall be protected from
freezing.

53.3 Type and Number of Units - Plants treating wastes from combined sewers should have at least
two mechanically cleaned grit removal units with provisions for bypassing.  A single manually
cleaned or mechanically cleaned grit chamber with bypass is acceptable for small wastewater
treatment plants serving separate sanitary sewer systems.  Minimum facilities for larger plants
serving separate sanitary sewers should be at least one mechanically cleaned unit with a bypass.
Facilities other than channel-type are acceptable if provided with adequate  grit collection and
removal equipment and variable controls for agitation.

53.4 Design Considerations

53.41 General - The design effectiveness of a grit removal system shall be commensurate with
the requirements of the subsequent process units.

53.42 Inlet - Inlet turbulence shall be minimized in channel-type units.

53.43 Velocity and Detention - Channel-type chambers shall be designed to control velocities
during normal variations in flow as close as possible to one foot per second.  The
detention period shall be based on the size of particle to be removed.  All grit removal
facilities should be provided with adequate automatic control devices to regulate
detention time, agitation, or air supply.

53.44 Grit Washing - The need for grit washing should be determined by the method of final
grit disposal.

53.45 Drains - Provisions shall be made for isolating and dewatering each unit.

53.46 Water - An adequate supply of water under pressure shall be provided for cleanup.

53.47 Grit Handling - Grit removal facilities located in deep pits should be provided with
mechanical equipment for hoisting or transporting grit to ground level.  Impervious non-
slip working surfaces with adequate drainage shall be provided for grit handling areas.
Grit transporting facilities shall be provided with protection against freezing and loss of
material.

53.48 Aeration - An aerated grit removal facility should be considered.  This facility must have
a metered and adjustable air supply.

54. Pre-aeration and Flocculation

Pre-aeration of wastewater to reduce septicity may be required in special cases.



362-0300-001 / 10/1/97 / Page 55

Flocculation of wastewater by air or mechanical agitation, with or without chemicals, is worthy of
consideration when it is desired to reduce the strength of wastewater prior to subsequent treatment.
Also, flocculation may be beneficial in pretreating wastewater containing certain industrial wastes.

54.1 Arrangement - The unit should be designed so that its removal from service will not interfere
with normal operation of the remainder of the plant.

54.2 Detention Period

54.21 Coagulation - When air or mechanical agitation is used in conjunction with chemicals to
coagulate or flocculate the wastewater, the detention period should be about 30 minutes
but never less than 20 minutes at the peak hourly flow.

54.22 BOD Reduction - When air or mechanical agitation (either with or without the use of
chemicals) is used for the additional purpose of obtaining increased reduction in BOD,
the detention period should be at least 45 minutes at maximum monthly average flow.

54.3 Stirring Devices

54.31 Paddles - Paddles should have a peripheral speed of 1 1/2 feet to 2 1/2 feet per second to
prevent deposition of solids.

54.32 Aerators - Any of the types of equipment used for aerating activated sludge may be
utilized.  It shall be possible to control agitation, to obtain good mixing, and maintain
self-cleaning velocities across the tank floor.

54.4 Details - Inlet and outlet devices should be designed to insure proper distribution and to prevent
short-circuting.  Convenient means should be provided for removing grit.

54.5 Quick Mix - At plants where there are two or more flocculation basins utilizing chemicals,
provision shall be made for a quick mix of the wastewater with the chemical so that the
wastewater passing to the flocculation basins will be of uniform composition.  The detention
period provided in the quick mix chamber should be very short -- one-half to three minutes.

55. Flow Equalization

55.1 General - Use of flow equalization to reduce the variations in hydraulic and organic loadings
shall be considered at all wastewater treatment plants.  When a significant portion of the plant’s
flow will be from high peak flow sources (such as restaurants, schools, nursing homes and
commercial laundry), flow equalization facilities shall be provided.

55.2 Location - Equalization basins should be located downstream of pretreatment facilities such as
bar screens, comminutors and grit chambers.

55.3 Type - Flow equalization can be provided by using separate equalization basins or on-line
treatment units such as aeration tanks.  Equalization basins may be designed as either in-line or
side-line units.  Unused treatment units, such as sedimentation or aeration tanks, may be utilized
as on-line equalization basins during the early period of design life.

55.4 Size - Equalization basin capacity should be sufficient to equalize anticipated flow variations.
The determination of equalization volume should be based on the wastewater flow hydrograph
during wet weather conditions.



362-0300-001 / 10/1/97 / Page 56

55.5 Operation

55.51 Mixing - Aeration or mechanical equipment shall be provided to maintain adequate
mixing.  Corner fillets and hopper bottoms with draw-offs shall be provided to alleviate
the accumulation of sludge and grit.

55.52 Aeration - Aeration equipment shall be sufficient to maintain a minimum of one mg/l of
dissolved oxygen in the mixed equalization basin contents at all times.  Air supply rates
based on standard air (standard air is defined as air at a temperature of 68oF, a pressure
of 14.7 psia, and a relative humidity of 36 percent) should be a minimum of 1.25
cfm/1,000 gallons of storage capacity.  The air supply should be isolated from other
treatment plant aeration requirements to facilitate process aeration control.  Standard
process aeration equipment may be utilized as a source of standby aeration.

55.53 Controls - Inlets and outlets for all equalization basin compartments shall be equipped
with accessible external valves, stop plates, weirs, or other devices to permit flow
control and the removal of an individual unit from service.  Facilities shall also be
provided to measure and indicate liquid levels and flow rates.

55.6 Electrical - All electrical work in housed equalization basins shall meet the requirements of the
National Electric Code for Class I, Division 1, Group D locations.

55.7 Access - Suitable access shall be provided to facilitate the maintenance of equipment and
cleaning.

56 through 59. RESERVED FOR FUTURE USE



362-0300-001 / 10/1/97 / Page 57

60. SETTLING

61. General - This chapter covers design guidelines for primary, intermediate and final settling tanks.

61.1 Number of Units - Multiple units capable of independent operation are desirable and shall be
provided in all plants where maximum monthly average flow exceeds 100,000 gallons per day.
Plants not having multiple units shall include other provisions to assure continuity of treatment.

61.2 Arrangement - Settling tanks shall be arranged such that the criteria in Sections 43.7 and 62.7
can be met.

61.3 Flow Distribution - Effective flow splitting devices and control appurtenances (e.g., valves,
gates, splitter boxes, etc.) shall be provided to permit proper proportioning of flow to each unit,
through the expected range of flows.

61.4 Tank Configuration - Consideration should be given to the probable flow pattern, the selection
of tank size and shape, and inlet and outlet type and location.

62. Design Considerations

62.1 Dimensions - The minimum length of flow from inlet to outlet should be 10 feet unless special
provisions such as baffles are made to prevent short circuiting.  The side water depth for
primary clarifiers shall be as shallow as practicable, but not less than seven feet.  Clarifiers
following the activated sludge process shall have side water depths of at least 12 feet to provide
adequate separation zone between the sludge blanket and the overflow weirs.  Clarifiers having
less than 12 feet side water depth may be permitted for package plants, if justified, based on
successful operating experience.  Clarifiers following fixed film reactors shall have side water
depth of at least seven feet.

62.2 Surface Overflow Rates

62.21 Primary Settling Tanks - Surface overflow rates for primary tanks receiving waste
activated sludge should not exceed 1,000 gallons per day per square foot at maximum
monthly average flow (including recirculation flows) or 1,500 gallons per day per square
foot for peak hourly flow (including recirculation flows).

Surface overflow rates for primary tanks not receiving waste activated sludge should not
exceed 1,000 gallons per day per square foot at maximum monthly average flow
(including recirculation flows) or 2,500 gallons per day per square foot for peak hourly
flow (including recirculation flows).

Settling tank sizing shall be calculated for both (average and peak hourly) flow
conditions and the larger surface area determined shall be used.  A BOD removal of
30 percent to 35 percent will indicate efficient primary treatment.  Design of treatment
units following primary settling tanks shall take into consideration the expected BOD5
removal in the primary.

62.22 Intermediate Settling Tanks - Surface overflow rates for intermediate settling tanks
following units of fixed film reactor processes shall not exceed 1,500 gallons per day per
square foot based on peak hourly flow.

62.23 Final Settling Tanks - Settling tests should be conducted wherever pilot study of
biological treatment is warranted by unusual waste characteristics or treatment



362-0300-001 / 10/1/97 / Page 58

requirements. Testing shall be done where proposed loadings go beyond the limits set
forth in this section.

a. Fixed Film Biological Reactors - Surface overflow rates for settling tanks following
trickling filters or rotating biological contactors shall not exceed 1,200 gallons per
day per square foot based on peak hourly flow.

b. Activated Sludge - To perform properly while producing a concentrated return
flow, activated sludge settling tanks must be designed to meet thickening as well as
solids separation requirements.  Since the rate of recirculation of return sludge from
the final settling tanks to the aeration or reaeration tanks is quite high in activated
sludge processes, surface overflow rate and weir overflow rate should be adjusted
for the various processes to minimize the problems with sludge loadings, density
currents, inlet hydraulic turbulence, and occasional poor sludge settleability.
Settling tanks in activated sludge systems must be designed not only for surface
overflow rates, but also for solids loading rates.  The following parameters should
be utilized in the design of intermediate and/or final settling tanks for various
activated sludge processes.  In applying surface overflow and solids loading values
from this table, sizing shall be calculated for both surface overflow and solids
loading using peak and average conditions, and the larger surface area determined
shall be used.*  Consideration should be given to flow equalization.

Table

Surface Overflow Rate* Solids Loadings***
(gpd/sq. ft.)*

Type of Process Average Peak** Average             Peak**
 
Conventional Activated 800 1,200 40 50

Sludge Step Aeration and
Contact Stabilization

Extended Aeration 500 1,000 30 50

Separate Nitrification 500 800 30 50
Stage

Carbonaceous Stage of 900 1,200 45 50
Sparate Stage Nitrification

* The area upstream of the inlet baffle should not be used in calculating the surface overflow rate
and, furthermore, only maximum monthly average flow (i.e. excluding the return flow) should be
used.

** Anticipated peak hourly flow.
*** Based on mixed liquor flow - (i.e. wastewater and return sludge flow).

62.3 Inlet Structures - Inlets should be designed to dissipate the inlet velocity, to distribute the flow
equally both horizontally and vertically and to prevent short-circuiting.  Channels should be
designed to maintain a velocity of at least one foot per second at one-half the maximum monthly
average flow.  Corner pockets and dead ends shall be eliminated and corner fillets or channeling



362-0300-001 / 10/1/97 / Page 59

used where necessary.  Provisions shall be made for elimination or removal of floating materials
in inlet structures.

62.4 Drains - Provisions shall be made for complete dewatering of each unit to an appropriate point
in the process.  Due consideration should be given to the possible need for hydrostatic relief
devices to prevent flotation of structures.  Portable dewatering pumps may be sufficient for
complete dewatering.

62.5 Bypasses - Design shall provide for independent removal of each settling tank unit for
maintenance and repair so as to minimize deterioration of effluent quality and insure rapid
process recovery upon return to normal operational mode.  The bypass design should also
provide for redistribution of the plant flow to the remaining units.

62.6 Anti-flotation Devices - Adequate systems, such as hydrostatic pressure relief valves, tension
piles, or foundation slab projections shall be incorporated in the design to prevent flotation of
dewatered tanks.

62.7 Freeboard - Walls of settling tanks shall extend at least six inches above the surrounding ground
surface and shall provide not less than 12 inches of freeboard.  Where walls of settling tanks are
more than four feet above the surrounding ground surface, consideration should be given to
providing a walkway for safe access to clean the weirs and weir troughs. Additional freeboard
or the use of wind screens is recommended where larger settling tanks are subject to high
velocity wind currents that would cause tank surface waves and inhibit effective scum removal.

63. Weirs

63.1 General - Overflow weirs shall be adjustable for levelling.

63.2 Location - Overflow weirs shall be located to optimize actual hydraulic detention time and
minimize short-circuiting.

63.3 Design Rates - Weir loadings should not exceed 10,000 gallons per day per lineal foot at
maximum monthly average flow (excluding recycle flows) for plants designed for average flows
of one mgd or less.  Higher weir loadings may be used for plants designed for larger average
flows, but should not exceed 15,000 gallons per day per lineal foot maximum monthly average
flow (excluding recycle flows).  If pumping is required, weir loadings should be related to pump
delivery rates to avoid short-circuiting.

63.4 Weir Troughs - Weir troughs shall be designed to prevent submergence at peak instantaneous
flow and to maintain a velocity of at least one foot per second at one-half the maximum monthly
average flow.

63.5 Submerged Surfaces - The tops of troughs, beams and similar submerged construction elements
shall have a minimum slope of one horizontal to 1.4 vertical (1:1.4); the underside of such
elements should have a slope of one horizontal to one vertical (1:1) to prevent the accumulation
of scum and solids.

64. Sludge and Scum Removal

64.1 Scum Removal - Effective scum collection and removal facilities, including baffling, shall be
provided for all settling tanks.  The unusual characteristics of scum which may adversely affect
pumping, piping, sludge handling, and disposal shall be recognized in design.  Provisions may



362-0300-001 / 10/1/97 / Page 60

be made for the discharge of scum with the sludge; however, other special provisions for
disposal may be necessary.

64.2 Sludge Removal - Sludge collection and withdrawal facilities shall be so designed as to assure
rapid removal of the sludge.  Suction withdrawal should be provided for activated sludge plants
designed for reduction of the nitrogenous oxygen demand and is encouraged for those plants
designed for carbonaceous oxygen demand reduction.

Each settling tank shall have its own sludge withdrawal lines to insure adequate control of sludge
wasting rate for each tank.

64.3 Sludge Hopper - The minimum slope of the side walls shall be one horizontal to 1.7 vertical